

Client: DURA COAT PRODUCTS, INC.

Date: 3-9-11

Project Number: 100354960SAT-001C

Test Number: 3

Operator: SR/DRG

Specimen Info: "POLYESTER" THE SPECIMEN WAS SELF SUPPORTING.

TEST RESULTS

FLAMESPREAD INDEX: 0

SMOKE DEVELOPED INDEX: 0

SPECIMEN DATA . . .

Time to Ignition (sec): 45
Time to Max FS (sec): 0
Maximum FS (feet): 0.0
Time to 980 F (sec): Never Reached
Time to End of Tunnel (sec): Never Reached
Max Temperature (F): 561
Time to Max Temperature (sec): 564
Total Fuel Burned (cubic feet): 50.72

FS*Time Area (ft*min): 0.0
Smoke Area (%A*min): 2.1
Unrounded FSI: 0.0

CALIBRATION DATA . . .

Time to Ignition of Last Red Oak (Sec): 55.0
Red Oak Smoke Area (%A*min): 86.4